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P'\rl(::::t Test Item Unit Re\l:zlrlejgce Test Results Test Mehtod Test standard | Test Image
220 A3 H L2 P WAL 77 % Db v W R
Thickness Thickness Gauge
B g mm 2mmz0.05mm 1.97 STl I AS 9 GB/T 7125-2014
%) W JEAX
Initial tack Rolling ball with angel 30°
S vith -
" # =3 10 30°f RN GB/T4852-2002
H°'j>'ﬂ[‘§£5;’wer H >24 100 2.5cm*2.5cm*1KG GB/T4851-2014
SF
90°Peel Test speed: 300mm/min
Mildew tape | Adhesion S Sample width:25mm _
o | o | 2emm =20 2 AR : 300mm/min | CB 279272014
71 FEfm e : 25mm
180°Peel Test speed: 300mm/min
Adhesion Sample width:25mm
> J—
18opERlmp | /2SMM =25 30 WS © 300mm/min | CB 279272014
7] FEMTEL: 25mm
Tensile Test speed: 300mm/min
Sample width:25mm
strength N/25mm 21 2 s . GB/T30776-2014
T MR SE . 300mm/min
JLBLIRIEC FES R : 25mm
Elongation Test speed: 300mm/min »
rate % 2100 180 _ Sample width:25mm o 735776 5014 |
FEMmBEEE: 25mm
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